



Accredited for compliance with ISO/IEC 17025 – Testing
NATA is a signatory to the ILAC Mutual Recognition Arrangement for the mutual recognition of the equivalence of testing, medical testing, calibration and inspection reports.

WET PENDULUM SLIP RESISTANCE TEST

Penguin Hybrid Flooring plank

Prepared for: Floortex
192 Hammond Road
DANDEONONG SOUTH VIC 3175

Specimen Description: Penguin Hybrid Flooring plank, 230x1000 mm.

No. of Specimens: 5 off (Sampling Conducted by Client)

Specimen Preparation: Washed with water and pH neutral detergent, rinsed then dried.

Test Condition & Slope: Unfixed, N/A

Test Direction: Test conducted parallel with surface profile.

Air Temperature: 21°C

Test Standard: AS 4586:2013 Slip resistance classification of new pedestrian surface materials, Appendix A - Wet Pendulum Test

Test Location: ATTAR Unit 1, 64 Bridge Road, Keysborough.

Test Date: 17 July 2019

Test Equipment: Munro Stanley Pendulum Skid Resistance Tester Serial Number 0320, Calibrated 03/05/2018.

Slider Rubber: Slider 96 Batch No. #88 prepared on P400 & 3µm lapping film.

Test Personnel: Marcus Braché

Specimen Number	1	2	3	4	5
Mean British Pendulum Number (BPN)	40	39	38	35	40
Slip Resistance Value (SRV)	38				
Classification	P3				

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance procedures and wear on their slip resistance be checked. Where alternatives are permitted by the standard, the choice of rubber slider used may also influence the test results obtained.

Marcus Braché
Senior Engineering Technician
Approved Signatory

Reviewed By:

Dale Siegle
Compliance and Test Technician
Approved Signatory

This report may not be reproduced except in its entirety

Page 1 of 3